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LS4 Ml FDBO1 24V 6Ah 144Wh
H 58 Chinese
Name of Sample 3 e /
English
Houh5 1120120309
Sample No.
2R3 FRETT O ET 83T IR A )
Consignor /
A TSy TR kBl e dsi R IRA T
Manufacturer /
Bk WA T IaB DY i i s 1 kg8 kst
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. 1
Section 38.3
F AR BEM (KT EERYEmNd s W MbrtEF I
IST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGERQUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
| =3
P .
A# e B M
ppearance Black Plastics cement shell
HEgLak 2020-12-14 RS B 2020-12-21 ~ 2021-01-18
Accepted Date Test Date
L EERERL HOR IR ) ke SRR BRI AL SR Aol
AR A Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
SR, EFELTT AN (e fabs s s i a1 iﬂ&*ubﬁﬂf’]"ﬂﬁ»
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3brifEELK. h
M 2E# | The sample has passed the test items of UNITED NA mnmém tions on the
HRE *sf/b(;m 10/11/Rev. 6
Conclusion 5
iz
Comment
o / bR ELR D
;#LL 214266
Conaignor Post Code
Address
#R _,/0 ‘Z ya {kﬂi Compllel i iﬁ'
Approver: -1 Checker:
R%

Title: il

BT (Vice chief engineer)
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e | RA ] - L
A5 T 1 ?Zﬂ s e
No. ame of Test Standard requirement or The P R AFLE# &ix
Items Clause Number of Standard Test Result | Conclusion | Remark
IRAL O fal S in R 1 g fiks
ARl SHAY LTS R FkR
1 [li gt ﬁt;{;”“ ) ST/SG/AC 10/11/Rev. § Amend. | 38,3 W% 1
Altitude A | . .
. . UN Manual of Tests and Criteris See Appendix 1 Ay 74
simul N riteria /
muiation zl/i%m' 10/11/Rev. 6 Amend. 1 Section Passed
38.3 Test T:1
IAYF T BB I E I @i T e Alks
i N J I, 7N
9 FA ;ﬂuﬂ?ﬁz ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | nipgek 2
LV I
Thermal test l{‘\ Manual of Tests and Criteria See Appendix 2 v /
2L/§(‘4AC.LI$/I)I/RCV. 6 Amend. I Section Passed
38. 3 Test T.2
PO R alS T e i 15 R AR
3 #=3h ﬁgﬁ”’i ST/SG/AC. 10/11/Rev. & Anend. | 8. 3 W% 3
Vibration N \‘Iﬂ.nlml of Tests and Criteria See Appendix 3 GEi
ST/SG/AC. 10/11/Rev. 6 Amend. | Section Passed
38.3 TesUL T.3
}{[é'ﬁ&-l ((—’)’é’]':fi.l&ﬁ#%iﬂﬁﬁﬂ‘lﬁij{% BRI
4 i ; H’ET@?STAG/AC. 10/11/Rev. 6 Amend. 1 38.3 | T3 4 ~
Shock UN Manual of Tests and Criteria S6e Appendixgl H 4
ST/SG/AC. 10/11/Rev. 6 - Amend. | Section Passed
38.3 Test T.4
JEE A (ST ERR ST T BRIk
b ) ii}té;)v})) ST/SG/AC: 10/11/Rev. 6 Amend. 1 38.3 | Wtk 5
5 KT 5 . e
EXterl:lal ?hort UN Manual of Tests and Criteria See Appendix 5 Pu#‘éd
circuit ST/SG/AC. 10/11/Rev. 6 Amend. | Scction asse
38.3 Test T.o
Bam (O] fabk s it Aty
E’fEE (&I};?JZ ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | WK 6 o
6 ST See Appendix 6
Crush UN Manual of Tests and Criteria 86 ppeRtix PE;;\‘:‘U
ST/SG/AC. 10/11/Rev. 6 Amend. | Scction ==
38.3 Test T. 6
W (et fa b Do i s T WAL
WEFH) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38,3 R4 7 .
7 o7t KT, 7 See Appendix 7 NN
Overcharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Seetion
38.3 Test T.7
RS SE A TR TS R .
ALY ST/SG/AC. 10/11/Rev. G Amend. 18,3 W& 8
8 ﬁﬁﬂm% LT, 8 o See Appendix 8 TR
Forced discharge [uN Manuid of Tests ind Criterin Passed
ST/SG/AC. 10/11/kev. 6 Amend, 1 Section
38,4 Test T.8
TRBGAG 20°C-24°C 3BT /%
*&R'J%%M Ambient temperature:207C-24 'CiAmbient humidity:/%
Test Environment
Condition
sw Uk ) /
Test Item
Subcontracted Test - s Post Code
Condition Subcontracted i
Laboratory o3k / /
Address Tel

e

4"""’:'; oo o

k. B
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23 | RRAE LA | E
No. Name of Test Items Altitude simulation
A HHRA ABH_Before RIS After | = g5 [#I4SE| 4
%5 Sample Status RE Vil Y ) Fr#&d, /& | Mass Loss | Residual I,
Sample Mass oCV Mass ocVv OCV  |Other
No. /g N /g IAY 1% /% Event
001 | ioEast | 123344 | 29.22 | 1233.38 | 29.22 0.00 | 100.00 | ©
002 | jqiieRERN | 118263 | 29.27 | 1182.57 | 29.27 0. 01 100.00 [ O
003 | lSeREA® | 110251 | 29.16 | 1192.46 | 29.14 0. 00 99.93 | O
004 | ySCEER | 1186.85 | 29.22 | 1186.81 | 29.21 0. 00 99.97 | o
005 | L 2NIGERAT | 120175 | 29.19 | 1201.67 | 29.19 0.01 | 100.00 [ O
006 | ,lEaxe | 1235.49 | 20.13 | 1235.46 | 20.13 0.00 | 100.00 | ©
007 | p2eReEY | 1223.73 | 29.27 | 1223.68 | 29.26 0.00 | 99.97 | ©
008 | plOcEsne | 120547 | 20.16 | 1205.38 | 29.16 0.00 | 100.00 | ©
T This spalcecni nbl.lt.:lnlki onally

fix: L-im V-
Note: L-Leakage V-Venting D-Disassem
No Disassembly,No Rupture & No Fire.

B2, D-ask R-skfL F-AEK

0- ALk, L. LK, Ao, AALK.
bly R-Rupture F-Fire 0-No Leakage,No Venting,

=]
*"%%_ godod g

o gt . R
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5 9 en B I S T
No. Name of Test Items Thermal test
~ |- A ~ ).
Y &4 B
%5 Sample Status RE T4 /& RE FF 3 ¢, /& | Mass Loss| Residual A
Sample Mass ocv Mass OoCV OCV |Other
No. /g N /g N 1% /% |Event
001 kst | 1233.38 | 29.22 | 123249 28.97 0.07 99.14 | O
002 | lCcmzRw | 118257 | 20.27 | 1181.68 | 29,01 0.08 | 99.11 | o
003 | lCcErkt [ 1192.46 | 20.14 | 1191.62 | 2888 0.07 99.11 | o©
004 | ylCCERRE | 1186.81 | 29.21 | 1185.99) 28.93 0.07 | 99.04 | o
005 | i ZOuEesl | 120167 | 20.19 | 1200.85 ) 28.96 0.07 | 99.21 | o
006 | jlccuere | 123546 | 20.13 | 1234.63 | 28.90 0.07 | 99.21 | o
25CYCTEA FE i =
007 | L ZOGEEfL | 1223.68 | 29.26 | 1222.80 29.01 0. 07 99.15 | ©
25CYCSEA£‘: i, 4 % :z:{, ,". , L /
008 | p BQCEERN o | 1205.38 | 2916 | 1204:53 | 28.91 0.07 99.14 | o
j\‘FEi_'E This spalccchinbtlc:ntkiona]]y .
Gk L-iR V-imA D-ARAE Rk B F-Ak O-RiMR. AWM. LA, Rk g, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire. ]

e
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—
7% | 3 WATE 24 |
_,.Ti?'—‘ Name of Test Items Vibration
— -
wa | HERE RIHT Before KB Ao | g e | faem| £
%% Sample Status }jﬁ:% 'H‘E&J%,]i llﬁ:';% ﬂ"\?&‘ﬁﬁ Mass Loss | Residual I‘}l%
sample Mass ocv Mass ocv OCV | Other
No. /8 N /g IV 1% % | Event
ICYCSEA AR 1232. 4
001 1CYC Fully charged .49 28.97 1232. 66 28.96 0. 00 99. 97 0
1CYCsE AR
002 o nged | 1181.68 | 29.01 1181.84 | 28.99 0. 00 99. 93 0
YC AT
w03 | leEeRe oo |119162| 28.88 | 119179 | 28.85 0.00 | 99.90 0
04 | et o [ 1185.99| 28.93 | 1186.15 | 28.88 0.00 | 99.83 | o©
05 | g llcEesl o | 1200.85| 28.96 | 1201.02 | 28.96 0.00 | 100.00 | o©
25CYCER TN . He : -
006 | sscoc bully charged 1234.63 | 28.90 | 1234.77 | 28.8I 0. 00 99. 69 0
25CYCSE A AL ; ‘
007 | s arged | 122280 29. 01 | 1222.97 | 28.99 0. 00 99.93 0
25CYCsE ARl 91 . 720.0 99. 69 0]
008 | yacedbulty eharged 1204.53 | 28. 9‘1«1««; 1204._:72 - 28.82 0. 00
. is s intentionally '
DA™ et blank
___’_’——.——’————‘_—/
L
I
I
L —
P
L
—
. o %% R_zﬁ:gfi F—ﬂ* . ONO Leakage,NO Venting»
é.’l: L_/&llﬁl V—ZE]’LA D- . bly R_Ruptul'e F-Fire &~
Note: L-Leakage V-Venting D-Disassert
No DiSassemb]y,No Rupture & No Fire.

e
val 00000 OO
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¥ . KRR B 4 Ak rhiti
No. Name of Test Items Shock
X I3 X 14 _
e Hakk REH_velors REL A | ek |sses | 1e
L Sample St;us RE FROE| RE Fr3 -4, /5 | Mass Loss | Residual %
Sample Mass ocv Mass ocv ocv Other
No. /g N /g N 1% 1% Event
1CYCREA %, . _ "~
001 1 icve Fully chargea | 1232.66 |  28.96 | 1232.69 | 28 o 0. 00 99. 97 )
ICYCoeA 7o
002 | yevc Puly ehargea | 1181.84 | 28.99 | 1181.82 | 28.99 0. 00 100.00 | o
003 | ooy msed | 1191.79 | 28.85 | 119181 | 28 87 0.00 | 100.00 | o
004 | iovc rutty amewes | 1186.15| 28.88 | 1186.14 | 28.88 | 0.0 100.00 | o
- 25CYCIER TR - _
005 | u5cvc Fuity eharmed | 1201.02| 28.96 | 1201.05 | 28 95 0.00 9%9.97 | o
006 | ascvc rurty smses | 1230.77| 2881 | 123479 | 28.81 | 0.00 | 100.00 | o
007 | prercorr et o l1222.97| 2899 | 1222.99 | 28,98 0.00 | 99.97 | o
25CYCyER Ry \ . .
008 | 250v¢ Fully charged | 1204.72 | 28.82 | 1204.70 | 28.82 0.00 | 100.00 | o
j\_F'hEm]iS space intentionally
23 left blank

- - )
BE: L-#E V-R4A, D-fRAKk R-BE iy
Note: L-Leakage V-Venting D-Disassembly R-Rupture =

2 DiSassembly,No Rupture & No Fire.

el
_..-l'%ﬁ,"_!_ goood od

2 z | .
0O-No Leakage,No Venting,

ALK,
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Jote: D-Disassembly R

-Ruptur F-Fire O-

No Disassembly,NO

o R E-mR S
SRICI Testing Co. , Ltd. TestReport—Appendix 9 ™ 1120120309
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‘<l 5 B H B L AR A o
| No. Name of Test Items External short circult
ity Mk FER LT £19, 4 T
Sample No. Sample Status Max. Extem/ailCTemperaturc Other Event
o T e et 58. 8 o

002 1CYéC§E§j\ Z\Ehlalll‘ged 57.6 0

003 1c¥éczﬁﬁffﬁ$ged 58.7 0

00 O e g 57.3 o

005 2502?(:;5{_‘{?&5“ 59.1 0

006 25c$gcgﬁﬁv¢ cfﬁ:iged 57.5 0

005 zscfgcl&“ﬁ?\é Zf‘lgged 58.8 0

008 25C$gcgﬁﬁ?(f‘i;%rged 58.3 0
e ir{)tleanntkionally Teft,

L
S
_//__——————
//—-——
_/_/
5 F—ﬂ}\ 0 jbm%% Fire & No Rupture.

e

7 00000 00
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|___No. 6 BRR B L Ak 51
Name of Test [tems Crush
-] = . . N
#wﬂﬂ%"f *‘f‘\ﬁ:“y{?& *‘f-"u"ﬁ‘ﬁi%fﬁjg
Sample No. Sample Status Max. External Temperature Ao %
= /C Other Event
009 1CYC 50%Z Tt
1CYC 50% Capacity 18.6 o
010 1CYC 50% %I
1CYC 50% Capacity 18.6 o
011 1CYC 50%A¢k:
1CYC 50% Capacity 18.6 o
012 1CYC 50%7
1CYC 50% Capacity 18.6 o
013 1CYC 30%7% 5t -
1CYC 50% Capacity 18.5 0
25CYC 50%7 M
014 25CYC 50% Capacity 18.6 0
25CYC 50%%5ht , _
015 25CYC 50% Capacity - 18.6 o
25CYC 50%7¢ :
016 25CYC 50% Capacity 18.6 0
25CYC 50% 754 i - ‘
017 25CYC 50% Capacity 1816 0
018 | 2502355(:CY5CO%5 Oco/ffity 18.4 0
. - This space intentionally left
u-F?iEI blank
-
//—
‘////
//-—-.————'
__//_‘-————' —
‘/—/’%/i";ﬂ,xﬂ
&z, Dk FAK O
Note: D-Disassembly F-Fire

el
_..-l'%%_ goood od
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22 . waRE s 4 | EFED
No. Name of Test Items | Qvercharge
RS HIKE A%
Sample No. Sample Status Other Event
1CYCoe A=A e
019 1CYC Fully charged N
—-’———
020 1ICYCRA R
1CYC Fully charged 0
1CYCsE A 7 M
021 1CYC Fully charged 0
B 1CYCHEA FiHY
022 1CYC Fully charged o
— 25CYCse il
023 25CYC Fully charged O
25CYCHEAFRM
024 25CYC Fully charged 0
_ 25CYCSEATEH 0
025 95CYC Fully charged |
25CYCsE 2N 0
026 95CYC Fully charged

This space intentionally left blank

-

_p ek, ALK

FdlD £ Pt -No Disassembly&NO Fire.

Note: D-Disassembly F-Fire o

e
val 00000 OO
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F5
No 8 ¥R B & A s
# g Name of Test Items Forced discharge
el ALk A&
Ny 0
Sample No. Sample Status -ét-t;f]&ygﬁ t
er cven
027 1CYCHEAS I I
1CYC Fully discharged 0
028 (0 (Sniy (I [
1CYC Fully discharged (o)
029 1CYC5E A i
1CYC Fully discharged 0
ICYCTE Ok,
020 1CYC Fully discharged 0
1CYCIE 4T
031 1CYC Fully discharged (6)
LCYCHyE s -
032 1CYC Fully discharged . (0]
1cYCsE &7l
033 1CYC Fully discharged 0
1CYCsE Al
034 1CYC Fully discharged | 0
1CYCHe Tl )
035 1CYC Fully discharged 0
1CYCoE A TH T 0
036 1CYC Fully discharged
25CYCHE AP 0
037 25CYC Fully discharged
25CYC5EATIL o
038 950YC Fully discharged
25CYCHEA T 0
039 95CYC Fully discharged
5CYC Fully 152 — 2
25CYCoe A A 0
040 25CYC Fully discharged
ZSCYCT’Eé“.ﬁﬂUﬁ 0
041 25CYC Fully discharged |
25CYCoe i 0
042 25CYC Fully discharged |  _ —
— | 250Vl . 0
043 95CYC Fully discharBC L ——— N
— | 25c¥c7’é.‘h’!;‘$uu »
044 p5CyC Fully diseharsl 4 ——— 5
— 25cyc'7'¢‘,-/ﬁ.f:ﬂ!|£ N
045 pscyC Fully dischar®t j————""""" 5
] ZaovCe L
] gischarged | ——mm
046 25CYC Fully i')\
_—__‘____——-‘ % % a J o
- E 1 ¢ 0’%% ' Fil.e.
i DA : );ire 0-No Disassembly & No
Note: D-Disassembly F-

=]
rl'%:"l.::. godod g
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HIGH POWER BATTERY PACK

standard voltage: 24V
standard Copacity: GAN
power: 144¥/h

Limited Chargingd voltage29AY O WCT A CAD O TRANEIET §
PACRAOE W saLD
Limited charging Cumrent:2A

Sundud.GBBlMl-ZOM

yAN IARNING
po not heat source
Do not shon-circun the bawery

empt t0 disass

Do not att
please Us€ the specia! chargef
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